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Software Version: 23.06.1602

FR1 N66 ANTO

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=4.0dB

sand | 5 | witn | ATen ('Jﬁczl) Modulation RB P%?/\TgrL(jg éenc:) (ElaRrﬁ) E(U\?/)P
66 15 5 342500| 1712.5 DFT-s-OFDM QPSK 1@1 23.14 27.14 0.5176
66 15 5 342500 | 1712.5 | DFT-s-OFDM 16 QAM @1 22.31 26.31 0.4276
66 15 5 349000 | 1745 DFT-s-OFDM QPSK 1@1 23.34 27.34 0.5420
66 15 5 349000 1745 DFT-s-OFDM 16 QAM l@1 22.34 26.34 0.4305
66 15 5 355500 | 1777.5 DFT-s-OFDM QPSK 1@1 22.95 26.95 0.4955
66 15 5 355500 | 1777.5 | DFT-s-OFDM 16 QAM l@1 22.1 26.1 0.4074
66 15 10 343000 1715 DFT-s-OFDM QPSK 1@1 23.22 27.22 0.5272
66 15 10 343000 1715 DFT-s-OFDM 16 QAM l@1 22.33 26.33 0.4295
66 15 10 349000 1745 DFT-s-OFDM QPSK l@1 23.41 27.41 0.5508
66 15 10 349000 1745 DFT-s-OFDM 16 QAM l@1 225 26.5 0.4467
66 15 10 355000 1775 DFT-s-OFDM QPSK @1 23.1 27.1 0.5129
66 15 10 355000 1775 DFT-s-OFDM 16 QAM l@1 22.15 26.15 0.4121
66 15 15 343500 | 1717.5 DFT-s-OFDM QPSK l@1 23.2 27.2 0.5248
66 15 15 343500 | 1717.5 | DFT-s-OFDM 16 QAM @1 22.4 26.4 0.4365
66 15 15 349000 1745 DFT-s-OFDM QPSK l@1 23.39 27.39 0.5483
66 15 15 349000 1745 DFT-s-OFDM 16 QAM l@1 22.57 26.57 0.4539
66 15 15 354500 | 1772.5 DFT-s-OFDM QPSK 1@1 23.13 27.13 0.5164
66 15 15 354500 | 1772.5 | DFT-s-OFDM 16 QAM l@1 22.31 26.31 0.4276
66 15 20 344000| 1720 DFT-s-OFDM QPSK 1@1 23.21 27.21 0.5260
66 15 20 344000 1720 DFT-s-OFDM 16 QAM 1@1 22.22 26.22 0.4188
66 15 20 349000 1745 DFT-s-OFDM QPSK l@1 23.37 27.37 0.5458
66 15 20 349000 1745 DFT-s-OFDM 16 QAM l@1 22.37 26.37 0.4335
66 15 20 354000 1770 DFT-s-OFDM QPSK 1@1 23.26 27.26 0.5321
66 15 20 354000 1770 DFT-s-OFDM 16 QAM l@1 22.25 26.25 0.4217
66 15 25 344500 | 1722.5 DFT-s-OFDM QPSK l@1 23.28 27.28 0.5346
66 15 25 344500 | 1722.5 | DFT-s-OFDM 16 QAM @1 22.49 26.49 0.4457
66 15 25 349000 1745 DFT-s-OFDM QPSK l@1 23.49 27.49 0.5610
66 15 25 349000 1745 DFT-s-OFDM 16 QAM @1 22.71 26.71 0.4688
66 15 25 353500 | 1767.5 DFT-s-OFDM QPSK 1@1 23.29 27.29 0.5358
66 15 25 353500 | 1767.5 | DFT-s-OFDM 16 QAM @1 22.52 26.52 0.4487
66 15 30 345000 1725 DFT-s-OFDM QPSK @1 23.42 27.42 0.5521
66 15 30 345000 1725 DFT-s-OFDM 16 QAM 1@1 22.46 26.46 0.4426
66 15 30 349000 1745 DFT-s-OFDM QPSK @1 23.47 27.47 0.5585
66 15 30 349000 1745 DFT-s-OFDM 16 QAM @1 22.6 26.6 0.4571
66 15 30 353000 1765 DFT-s-OFDM QPSK 1@1 235 275 0.5623

Sporton International Inc. (ShenzZhen) Page Number : A3-1 of 30

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : WYPH700B



samranis. FCC RF Test Report Report No. : FG480204M

66 | 15| 30 |353000] 1765 |DFT-s-OFDM 16 QAM| 1@1 22.52 2652 | 0.4487
66 | 15| 35 |345500| 1727.5 | DFT-s-OFDM QPSK | 1@1 23.28 2728 | 05346
66 | 15| 35 |345500| 1727.5 | DFT-s-OFDM 16 QAM | 1@1 22.35 2635 | 04315
66 | 15| 35 |349000| 1745 | DFT-s-OFDMQPSK | 1@1 23.3 27.3 0.5370
66 | 15| 35 |349000| 1745 |DFT-s-OFDM 16 QAM| 1@1 22.54 2654 | 0.4508
66 | 15| 35 |352500| 1762.5 | DFT-s-OFDM QPSK | 1@1 23.4 27.4 0.5495
66 | 15| 35 |352500| 1762.5 | DFT-s-OFDM 16 QAM | 1@1 22.56 2656 | 0.4529
66 |15| 40 |3a6000| 1730 | DPFTSOFDM PIZ | 108@54 23.41 2741 | 0.5508
66 |15| 40 |3a6000| 1730 | PFTSOFDM PIZ 1 @1 23.2 27.2 0.5248
66 |15| 40 |3a6000| 1730 | PFTSOFOMPIZ g0 23.26 2726 | 05321
66 | 15| 40 |346000| 1730 | DFT-s-OFDM QPSK |108@54 23.44 2744 | 05546
66 |15| 40 |346000| 1730 | DFT-s-OFDMQPSK | 1@1 23.32 2732 | 05395
66 | 15| 40 |346000| 1730 | DFT-s-OFDM QPSK | 1@214 23.52 2752 | 0.5649
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 16 QAM | 108@54 22.39 2639 | 04355
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 16 QAM| 1@1 22.33 2633 | 04295
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 16 QAM | 1@214 22.46 26.46 | 0.4426
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 64 QAM | 108@54 20.83 2483 | 0.3041
66 |15| 40 |346000| 1730 |DFT-s-OFDM64 QAM| 1@1 20.93 2493 | 03112
66 | 15| 40 |346000| 1730 | DFT-s-OFDM 64 QAM | 1@214 20.98 2498 | 03148
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 256 QAM|108@54 18.95 2295 | 0.1972
66 |15| 40 |346000| 1730 |DFT-s-OFDM 256 QAM| 1@1 18.46 2246 | 01762
66 | 15| 40 |346000| 1730 |DFT-s-OFDM 256 QAM| 1@214 18.56 2256 | 0.1803
66 | 15| 40 |346000| 1730 CP-OFDM QPSK | 108@54 21.85 2585 | 0.3846
66 |15| 40 |346000| 1730 CP-OFDMQPSK | 1@1 21.92 2592 | 0.3908
66 | 15| 40 |346000| 1730 CP-OFDM QPSK | 1@214 21.99 2599 | 0.3972
66 |15| 40 349000 1745 DFT'Sé%Z?(M PIZ | 108@54 23.45 2745 | 05559
66 |15| 40 |3a0000| 1745 | DFT-SOFDM PIZ 1 @1 23.36 2736 | 0.5445
66 |15| 40 |3a0000| 1745 | DFTSOFDM PIZ | 1 @214 23.23 2723 | 0.5284
66 |15| 40 |349000| 1745 | DFT-s-OFDM QPSK |108@54 23.43 2743 | 05534
66 | 15| 40 |349000| 1745 | DFT-s-OFDMQPSK | 1@1 23.31 2731 | 05383
66 | 15| 40 |349000| 1745 | DFT-s-OFDM QPSK | 1@214 23.28 2728 | 05346
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 16 QAM | 108@54 22.44 26.44 | 0.4406
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 16 QAM| 1@1 22.46 2646 | 04426
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 16 QAM | 1@214 22,34 2634 | 04305
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 64 QAM | 108@54 20.99 2499 | 0.3155
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 64 QAM| 1@1 21.02 2502 | 03177
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 64 QAM | 1@214 20.89 2489 | 03083
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 256 QAM|108@54 18.95 2205 | 01972
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 256 QAM| 1@1 18.57 2257 | 0.1807
66 | 15| 40 |349000| 1745 |DFT-s-OFDM 256 QAM| 1@214 18.44 2244 | 0.1754
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66 | 15| 40 |349000| 1745 CP-OFDM QPSK | 108@54 21.9 25.9 0.3890
66 | 15| 40 |349000| 1745 CP-OFDMQPSK | 1@1 21.71 2571 | 0.3724
66 | 15| 40 |349000| 1745 CP-OFDM QPSK | 1@214 21.65 2565 | 0.3673
66 |15| 40 |352000 1760 | CFTSOFDMPUZ 108054 23,29 2729 | 05358
66 |15| 40 |[352000| 1760 | PFTSOFDMPUZ ;g 23.33 2733 | 0.5408
66 |15| 40 |352000 1760 | PFTSOFOMPIZ g5, 22.99 26.99 | 0.5000
66 | 15| 40 |352000| 1760 | DFT-s-OFDM QPSK |108@54 23.26 2726 | 05321
66 | 15| 40 |352000| 1760 | DFT-s-OFDMQPSK | 1@1 23.31 2731 | 05383
66 | 15| 40 |352000| 1760 | DFT-s-OFDM QPSK | 1@214 23.16 2716 | 0.5200
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 16 QAM | 108@54 22.36 2636 | 0.4325
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 16 QAM | 1@1 22.55 2655 | 0.4519
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 16 QAM | 1@214 2.2 26.2 0.4169
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 64 QAM | 108@54 20.8 24.8 0.3020
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 64 QAM | 1@1 20.96 2496 | 03133
66 | 15| 40 |352000| 1760 | DFT-s-OFDM 64 QAM | 1@214 20.74 2474 | 02979
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 256 QAM|108@54 18,51 2251 | 0.1782
66 | 15| 40 |352000| 1760 |DFT-s-OFDM 256 QAM| 1@1 186 22.6 0.1820
66 |15| 40 |352000| 1760 |DFT-s-OFDM 256 QAM| 1@214 18.33 2233 | 01710
66 |15| 40 |352000| 1760 CP-OFDM QPSK | 108@54 21.68 2568 | 0.3698
66 |15| 40 |352000| 1760 CP-OFDMQPSK | 1@1 21.81 2581 | 0.3811
66 |15| 40 |352000| 1760 CP-OFDM QPSK | 1@214 21.69 2569 | 03707
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14.7 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.3 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.3 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.7 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 11.3 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.4 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14.7 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 10.5 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.6 PASS 30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.6 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.8 PASS 50°C
QPSK

IMAX(Af)| = 19.0 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [MAX(A )] 1710.525657 21710 MHz
PASS
fH + [MAX(A )| 1778.404869 <1780 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

66 15 20 349000 1745.0 OFDM PI/2 100@0 3.74 13 PASS
BPSK
DFT-s-

66 15 20 349000 1745.0 OFDM 100@0 451 13 PASS
QPSK

N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘SEEM 25@0 4.4677 5.012
66 15 5 349000 1745.0 Cfé%';?ﬂ“" 25@0 4.4822 5.114
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4664 5.055
66 15 5 349000 1745.0 %’;’éOQFE&" 25@0 4.4773 4.965
66 15 10 349000 1745.0 CPQ'S;?M 52@0 9.2826 10.08
66 15 10 349000 1745.0 Cfé%';?ﬂ"" 52@0 9.3006 9.871
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2679 9.759
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2761 10.01
66 15 15 349000 1745.0 CPQ'S;?M 79@0 14.097 14.95
66 15 15 349000 1745.0 Cfé%';?ﬂ"" 79@0 14.078 14.88
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.138 14.71
66 15 15 349000 1745.0 %Eéogm" 79@0 14.09 14.89
66 15 20 349000 1745.0 CFSSEEM 106@0 18.923 19.88
66 15 20 349000 1745.0 Cfé%FAE,:AM 106@0 18.932 19.81
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.916 19.85
66 15 20 349000 1745.0 %Eéogm" 106@0 18.949 19.91
66 15 25 349000 1745.0 CFSSEEM 133@0 23.771 24.75
66 15 25 349000 1745.0 Cfé%FAE,:AM 133@0 23.797 24.87
66 15 25 349000 1745.0 C;%'Z%M 133@0 23.762 24.74
66 15 25 349000 1745.0 %Eéogm" 133@0 23.79 24.79
66 15 30 349000 1745.0 CFSSEEM 160@0 28.585 29.55
66 15 30 349000 1745.0 Cfé%i?/l"" 160@0 28.611 29.63
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66 15 30 349000 1745.0 C&%’Z?WM 160@0 28.595 29.64
66 15 30 349000 1745.0 %';éo&'?,\'h" 160@0 28.606 29.66
66 15 35 349000 1745.0 CF(SS;EM 188@0 33.534 34.7
66 15 35 349000 1745.0 Cfé%';?w"" 188@0 33.508 34.73
66 15 35 349000 1745.0 C&%’Z?WM 188@0 33.539 34.76
66 15 35 349000 1745.0 %';éo&'?,\'h" 188@0 33,517 34.81
66 15 40 349000 1745.0 CF&S;?M 216@0 38.577 40.11
66 15 40 349000 1745.0 Cfé%';?ﬂ'\" 216@0 38.489 30.87
66 15 40 349000 1745.0 C&%’Z?AM 216@0 38.603 39.96
66 15 40 349000 1745.0 (;EéOQFIADM 216@0 38.541 30.82
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N66(5M)_CP- N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

[Center 1.745000 GHz Bideo BW 150,00 kHz* Span 10 Mz, (Center 1.745000 GHz SVideo B 150,00 kHz' Span 10 MKz|

4Res B 51,000 kHz Sweep 4.80 ms (1001 pts) #Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|

2

Oooupied Bandwid

Total Paver
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 Gz Video BW 300,00 kHz" Span 20 M, 0 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 470,00 kHz* Span 30 Mz,

Tuideo BW 4T0.00 kHz' Span 30 MKz
Sweep 1.67 ms (1001 pts)

Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

[Center 1.74500 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 620,00 kHz* Span 40 Mz,

Tideo BW 620.00 kHz' Span 40 MKz
ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

[Center 1.74500 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Bideo BW 10,00 kHz* Span 50 Mz, SVideo BW 910,00 kz' Span 50 MHz|

Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B B 1745 m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

(Center 174500 GHz Bideo BW 10,00 kHz* Span 50 Mz,

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A3-12 of 30
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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz, SVideo BW 910,00 kz' Span B0 MHz|

Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

(Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number : A3-13 of 30
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 0 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

Center 174500 Gz #¥ideo BW 1.1000 MHz" Span TOMH,
[#Res BW 360,00 kHz Sweep 1.00 ms (1001 pts)

#Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1,00 ms (1001 pis)

Oooupied Band

Total Paver
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N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, 0 #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 80 Mz,
[#Res B 430.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)
2M

Oooupied Band Ocaupied Barx

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG480204M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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FCC ID : WYPH700B
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66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204M

N66(5M) DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 80008
Ref Level 30,00 dBm

start 30 MHz

N66(5M) DFT-s-

Stop 17.600 GH|
p3 0001 pts)

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N66(5M) DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function

N66(5M) DFT-s-

Stop 17.800 GHz)
Swesp 32.0 ms (40001 ps)]

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function Functian Width

Stop 17.800 GHz|
{40001 ps)|

Function Vaiue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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samranis. FCC RF Test Report

Report No. : FG480204M

N66(5M) DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 80008
Ref Level 30,00 dBm

start 30 MHz

N66(20M)_DFT-s-

Stop 17.600 GH|
p3 0001 pts)

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width
dBm
dim

Function Vaiue

N66(5M) DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

100100

Haten 403 g Type: Powe (RS
o .
Run o

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz)
Swesp 32.0 ms (40001 ps)]

Function

N66(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

Swept SA

KEYSIGHT lnout RF

= Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|
P {40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204M

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Stop 17.600 GH|
p3 0001 pts)

N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Function Functian Width

Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG480204M

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

Stop 17.600 GH|
p3 0001 pts)

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

dim

N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Function Functian Width

Function Vaiue
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

= Power (RMS)| as oy Typs: Power (RS
oo C «

C B gk 100100
fan . ’ ! Tg: Free Run

top 17.800 GHz| Start 30 MHz Video BW 3.0 MKZ"
s #Res BW 1.0 MHz

Function Width Function Vaiue e Trace Sc Functian Width Function Vaue
m
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 1@105 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 20 354000 1770.0 OFDM 100@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 1@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS

66 15 40 346000 1730.0 OFDM 216@0 see graph PASS

Sporton International Inc. (ShenzZhen) Page Number 1 A3-23 of 30
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DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

66 15 40 352000 1760.0 OFDM 216@0 see graph PASS
QPSK

Sporton International Inc. (ShenzZhen) Page Number 1 A3-24 of 30
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samranis. FCC RF Test Report

Report No. : FG480204M

N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Start 1. Stop 1.720 GHz

480 Range Table

N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun
« Off
¥ Gain Low

RefLyl
Ref Value

Stop 1.720 GHz

N66(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

N66(5M)_DFT-s-

OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Scale/Div 10.0 48 ScaleiOv 10.0 B

Stop 1,780 GHz Stop 1.790 GHz

Tra

N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068 Aiten. 40 68

1 Range Rof Ll Offset

Scale/Div 10.0 48 Ref Valus 3

Stop 1,780 GHz

Sporton International Inc. (ShenzZhen) Page Number 1 A3-26 of 30
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N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Start 1. iz Stop 1.720 GHz,
40 Range Tabls

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 Men A0 Tig FreeRun Aen 408
« off

¥ Ga Low

Stop 1.720 GHz Stop 1.720 GHz

Sporton International Inc. (ShenzZhen) Page Number 1 A3-27 of 30
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N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Measure Trase
Trace Type
Avmiliade

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1,780 GHz Stop 1.790 GHz
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068 Aiten. 40 68

Cor
Freq Ref. It

Start 1. Stop 1.720 GHz

480 Range Table

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT Inout ¥ 0 Men A0 Tig FreeRun Aen 408
« off

¥ Ga Low

Stop 1.720 GHz Stop 1.720 GHz

Tra
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068

Stop 1,780 GHz Stop 1.790 GHz

Measure Trase
Trace Type
Avmiliade

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Stop 1,780 GHz Stop 1.790 GHz
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Software Version: 23.06.1602

FR1 N66 ANT1(Other PA)

LTE Band: 2 ANTO, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.5 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.3 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.1 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 11.6 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12.2 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19.3 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.2 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.5 PASS 10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14.1 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18 PASS 30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12.9 PASS 40°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 18.1 PASS 50°C
QPSK

IMAX(Af)| = 19.3 Hz

Frequency Stability Frequency (MHz) Limit Line Result
fL — [IMAX(A )| 1710.511965 21710 MHz
PASS
fH + [IMAX(A )| 1778.393765 <1780 MHz
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